


CERTIFICATE OF ANALYSIS	DATE	: 11.04.2021
	REQ. NO.	: PNTQ-210328/007
	SAMPLE NO.	: PNTS-210328/3
	REPORT NO.	: PNTR-210328/008
OMEGA PAINTS AND CHEMICAL INDUSTRIES		
Manama, Kingdom of Bahrain		

SAMPLE DESCRIPTION : 2112 Omega Unikyd Undercoat
 COLOR : White
 DATE RECEIVED : 25.03.2021
 DATE TESTED : 29.03.2021 - 11.04.2021

S. NO.	PARAMETER	TEST METHOD	UNIT	RESULT
1	Touch Dry Time	By Surface Drying	Minutes	30
2	Opacity	BS EN 2814:2006	%	89.0
3	Volatile Organic Compounds (VOC)	BS EN ISO 11890-2:2006	g/L	300


SAPPANI MUTHIAH
 Manager - Chemistry & Microbiology

Checked by: Mr
/raks

DISCLAIMER

The test reports / certificates issued by AAS are records of the actual test conducted on sample and the details submitted to us for testing and the results thereof.
 The results are applicable only to those sample/s, which have been tested and do not apply to other sample/s even though declared to be identical.
 Test report / certificate if reproduced, for any purpose commercial or otherwise, should be reproduced in full.
 AAS shall not be liable for any changes in reported factual data due to any cause related to sample tested after the report / certificate, in respect of it, has been issued.
 The results reported in the test report / certificates are valid only at the time of and under the stated conditions of the testing.
 Measurements are traceable to National/International Standards.

Form No.: AAS-08-QSRF-CHE-001 Rev.0

Page 1 of 1

Chemical / Environmental / Microbiology / Food / Drugs / Petroleum



Independent Testing Laboratory
 Mina Salman Industrial Area, P.O. Box 26577, Manama, Kingdom of Bahrain
 t +973 17 727 450 f +973 17 727 512 info@alhotybahrain.com alhotybahrain.com